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d3589b0erol ool 3s8mas ( 16 x 19 x 6 ) 30dMm3Mgbol gsdmygbgdom
Concrete Pavers Test (16 x 19x 6 ) Using VibroPress

32950l dmbssgdgdo
Tets Data
Bodmdols Mam@gbmds 2 Lyggmo Bodnmdol bmdgdo 88 160/ 190/ 60
Quantity of samples Size of test samples , mm
a98mools Bgoogagdo
Test Results

Bodmdol # 1 2
Sample
ek 4.4.2024 4.4.2024
Test Day
Bodwdols bbmgsbgds , cowy 28+ 28+
Sample age , day
33803(}@0[3 bobamdeogmds |, §a3 142 135
Duration of test , sec
Boddol bmdgdo , 09
Sample size , mm A/B 160 /190 160 /190

H 60 60
Boddol fmbs , 3a
Concrete weight , kg hisss kil
Bmmenmdomo Fmbs , 3p/0°
Dstisiiy weight , kit 3386.94 3388.89
aMHE3930 @dEZ00MT , 36
Load of destruction , kN 3 el
Lod@d 3039 3909351 : R, 833 46.73 45.7
Strength on compression , R , Mpa

sligabas

Conclusion
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CUSTOMER : "daazo” DATE : 4/4/2024
CUSTOMER I MoiMfAodmfAng RAPOR NO 1 #4/4.4.2024
ADRESS 1 i mABJ30 , 0700 Lm3zablbijonl 4.6 STANDARD :
ADRESS 2 H RESERVE 1 i
BLOCK TYPE : 43o93360cn 16 x19x 6 RESERVE 2 z
: RESERVE 3
T.no |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm g gfcm3 t1 t2 day kN N/mm2
1 95 180 60 3475 3386.94 23.2.2024 4.4.2024 28+ 799.00 146.73
2 |ss 180 60 3477 3388.89 23.2.2024 4.4.2024 28+ 781.50 45.70
3
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 70
960 56
720 ' B2 42
480 7- 28
240 14
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